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1.Adrenergic agonist

Adrenalin(Epinephrine) |Epinephrine 1mg/1ml/amp

Gipamine(Dopamine) |Dopamine 3mg/ml/200mli/bag v v

Ephedrine(E.H.) Ephedrine 40mg/2ml/amp

(Levophed)NorepinephringNorepinephrine 1mg/ml/4ml/amp v v

2.Adrenergic antagonist

Esmolol Esmolol 10mg/mi/10ml/vial v

Trandate Labetalol 25mg/5ml/amp v

3.Narcotics/Opioids

Pethidine(Demerol) Pethidine 50mg/1ml/amp v v
(1)0.1mg/2ml/amp v v

Fentanyl Fentanyl (2)0.5mg/10ml/amp v v
(3)TTS,25mcg/h/patch

Morphine Morphine HCI 10mg/ml/1ml/amp v v

Morphine Morphine Sulfate 15mg/tab

4 Sedatives, IV

Dianlin(Valium) Diazepam 10mg/2ml/amp v v

Midazo(Dormicum) Midazolam 15mg/3ml/amp v v v

Anxicam(Neuropam) Lorazepam 2mg/ml/amp v v

Limadol(Tramadol) Tramadol 100mg/2ml/amp v v

5.Neuromuscular blocking agents

Genso(Tracrium) Atracurium 25mg/2.5ml/amp v v

Cisatracurium Kabi Cisatracurium 2mg/mli/5ml v v

Relaxin Succinylcholine 500mg/25ml/vial v v

6.Anesthetic agent

Fresofol(Propofol) Propofol 200mg/20ml/amp v v v

Isoflurane Isoflurane 100ml/bot v v

Sevoflurane inh Sevoflurane 250ml/bot v v
0.5% 20ml/vial v

Marcaine Bupivacaine 0.5% 4ml/amp,Spinal heavy v
0.5% 4ml/amp,Spinal v

7.Antia rrhythmics

Xylocaine 2% Lidocaine Sml/amp v

Cordarone Amiodarone 150mg/3ml/amp v v

U-Sodin(Verapamil) Verapamil 5mg/2ml/amp v

Adenocor Adenosine 6mg/amp v

Herbesser Diltiazem 50mg/amp v

8.Hypoglycemics

Actrapid HM(RI) Insulin 100u/ml,10ml/vial v v

Insulatard HM(NPH) Insulin monocomponen |100u/ml,10ml/vial v

Levemir FlexPen Insulin detemir 100U/ml/3ml/Pen v




NovoRapid FlexPen Insulin Aspart 100U/ml/3ml/Pen v

NovoMix 30 FlexPEN [Insulin Aspart/protamin cry |100U/ml/3ml/Pen v

Humalog Mix50 Insulin lispro 100U/ml/3ml/Pen v

Toujeo Insulin lispro 300U/ml/1.5ml/pen v

Glimepine(Amaryl) Glimepiride 2mg/tab

(Euglucon)Gliben Glibenclamide 5mg/tab

Diamin-MR Gliclazide 30mg/tab

Glipizide(Minidiab) Glipizide 5mg/tab

Repaglinide Repaglinide 1mg/tab

Glitis Pioglitazone 30mg/tab

Actosmet Pioglitazone+Metformin |(15/850)mg/tab

9.Hypertonic

3% N/S Sodium chloride 3% 500ml/bot v

Dextrose 50% Dextrose 50% 20ml/amp

10.Inotropic agents

Lanoxin(Digoxin) Digoxin 0-5mg/2ml/amp Y
0.25mg/tab

11.Antithrombolytic agents

Orfarin Warfarin 3mg/tab

Actilyse(TPA) Alteplase 50mg/50ml/vial v

Urokinase Urokinasee 60000u/vial

Heparin Heparin 5000u/ml/Sml/vial

Innohep Tinzaparin 10000u/ml/2ml/vial

Fragmin Dalteparin 2500u/ml/4ml/vial

Xarelto Rivaroxaban 10mg/tab

12.Chemotherapeutic agents

Pharmorubicin;Epicin  |Epirubicin 50mg/vial

Adriblastina Doxorubicin 10mg/vial

Mitomycin-C Mitomycin 2mg/vial

13.Specific

KCL 15% Potassium chloride Sml/amp v

Potassium Phosphate |Potassium Phosphate (224mg/ml/20mI/Amp v

Magnesium Sulfate Magnesium Sulfate 10% 20ml/amp v

14.Radiocontrast agents, IV

Omnipaque 350 lohexol 350mg/ml/SOml/bot (%< 5 *) Y
350mg/ml/100ml/bot (&t ) v

lopamiro 300 lopamidol 100ml/bot v

Lipiodol Ethiodized oil 4.8g/10ml/amp v

15.0ther

Millisrol(NTG) Mannitol+Nitroglycerin |0.5mg/ml/10ml/amp v

Apano Mifepristone 200mg/tab

D|Iar.1t|r.1 _ Phenytoin 100mg/cap

Aleviatin(Dilantin) 250mg/5ml/amp v
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